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Table 1. List of samples of 17-7 PH
stainless sheet.*
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—DHFRITL » TERECbhAREE Sample no. Cold E%gcnon! Thggnme)ss Ingot no.
L7z, FRERXAIGH2 30 kg/mm?® 4—; = 15 o o5

s e = .
DEEDHRY tﬂ’)%ﬁﬁ%’i’ A0y & & ) 40 0.60 1
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LT RF/ebT ThHDH. DT 5 94.3 0.115 }
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BLEIBDA ¥ Ty b hBIE 5 1B 35%, 40%, 60% D EAF, Tz DOV TH
FEEATIe > C Fig. 1 & Fig. 2 1274 L 575 45 R 4187~ BIZRT & 5 12 SEMEE L
475°Cx1hr. OHSUIE T Hi Y % 7 LT 20%, N3 &Y REFCidtsh 7. T
A 35% F1:4L 40% Db DIk Al A5 < IR\A3, JTIERE 60% D3 DIEiEr

8"0_3 I l l 1
—1——17-7 PH stainless sheet R
6-1n Sample no. 1 and 3 (ingot no. 1) ]
4.0
N {Cold reduction 35%
Thickness 0.65 mm
I 4
[
\‘\
463 W\ :
\\ .
2" \-‘ 3 / '/ \ I
‘|/ \ // \'I
-\,/ \ {Cold reduction 60
Thickness 0.4 mm
|
Cr 177, Ni 6.7%, Al 113, Ma 1%Z, C 01Z, Fe bal.
fen L, = 160 mm
0 e
as rolled 200 300 400 500 c

Annealing temperature —
(Time of annealing = 1 hour)

Fig. 1. Effect of annealing on 463 in cold-rolled sheets of 17-7 PH
stainless, sample nos. 1 and 3 (ingot no. 1).
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10-10 : ] ,
17-7 PH stainless sheet
8. » Sample no.4 (ingot no. 2) :
Cr 177, Ni 7%, Al 147 Ma 1%, € 0.1%,
Fe bal.
6. » Cold reduction 70%. Thickness 0.60mm
L,= 160 mm
4.9
2. i
T 99 \!
4630

100 200 300 400 500 600 °C
Annealing temperature —
(Time of annealing = 1 hour)

Fig. 3. Effect of annealing on 4035 in cold-rolled sheets of 17-7 PH stainless,
sample no. 4 (ingot no. 2).
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DA R SEIBETNEMAETHLIZ EAEBICREODRL. TRD HEMERE
Fig. 3 & Fig. 4 LIZR7T.

b oEENT A E 475°C T 1EEEINET % 2 Lo X AT T 5 L RKFIZ, dUso 73
INEL D, L L 325°~350°C T LRERImME L Th, {Eh:70h L SOHKHDH Hbh,
SAUCEEE LT A6y ofig (Fig. 1, Fig.8) T 325°C OfEICE S Hbilb.
TOr X OEMEMEL 2000 5 TIALTLLALA, &0 HH LWRRIGELNLA
- 7.

No. 4 pzil% 460°C THi & DR RIMET 2 & E OB D% x Fig. 5 1Zrnd. <
b 2BROBTENH DI ENTNICL > THHALNMLTH S.

TREVY Y - EEGERERY G 2 728K no. 5 oW ThAKTHD (Fig. 6). Fig. 5
L A5 At 460°C THNET BTG 2 2 FEEIE A A X < 70 2 THE » TR OB X D
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640 |
|7 VHN, —
600 /ﬁ// : !
/" 17-7 PH stainless sheet
VHN ] Sample no. 5 (ingot:’;o. 2)
1 Cold reduction 94.3%
(Tkg load) Thickness 0.115 mm.
550
1
500
0 1 2 3 4 5 6 7 hours

Time of annealing at 460°C —

Fig. 5. Effect of time of annealing at 460°C on VHN in cold-rolled
sheets of 17-7 PH stainless, sample no. 4 (ingot no. 2).

600 I
VHN |
Z
550 !
} 17-7 PH stainless sheet
VHN Sample no. 4 (ingot no.2)
(3 kg load) Cold reduction 70%
Thickness 0.60 mm
500
|
460

0 1 2 3 4 5 6 7 8 9 10 hours
Time of annealing at 460°C —

Fig. 6. Effect of time of annealing at 460°C on VHN in cold-rolled sheets of
17-7 PH stainless, sample no. 5 (ingot no. 2).
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4-10 I I
17-7 PH stainless sheet
Thickness 0.65~ 0.40 mm
L, = 160 mm
3-n \\
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fen %
\\\
ingot no. 2
0
30 40 50 60 70 %

Cold reduction —

Fig. 7. Plot of the minimum of 4@z (attained by annealing
the respective sample at about 475°C for 1 hour)
versus cold reduction.
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Fig. 8. Microscopic photographs of 17-7 PH stainless sheets. In each case the plane of
rolling is examined.

a. sample no. 1, as rolled. x180. x 720.
. sample no. 1, as rolled. X 720. e. sample no. 1, heated for 1 hour at 425°C.

c. sample no. 1, heated for 1 hour at 275°C. x 720.
x 720. f. sample no. 1, heated for 1 hour at 475°C.

d. sample no. 1, heated for 1 hour at 325°C. X 720.
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Direction of rolling

> -

g. sample no. 1, heated for 1 hour at 500°C. J. sample no. 1, heated for 1 hour at 1050°C.

x 180. x 180.
h. sample no. 1, heated for 1 hour at 500°C. k. sample no. 3, as rolled. x180.
x 180. 1. sample no. 3, as rolled. x720.
i.  sample no. 1, heated for 1 hour at 900°C.  m. sample no. 4, as rolled. x180.
X 180. n. sample no. 5, as rolled. x720.
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